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Evidence of performance
Airbourne sound insulation of building elements

Test report 161 34194/Z01e
*) This is a transiation of the test mpot No. 181 34154701 dated 22. August 2007
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Torkoba Koyo P.K.

12 Boyokgekmece

Istanbul
Torkei

Product Window element, single leaf
stem
sgeen F7060

Sio w < 1) 744 MM x 1494 MM
Matesa! Plastic (PVC) with reinforcement
Opening Tilt and tum
Rebate seaings One seal outside, one seal inside

Flirg Insulating glass unit, 412/4
Spocial foatums /.

Weighted sound reduction index Ry
Spectrum adaptation terms C and C,

R, (C: C,)=34(-2;-6) dB
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Basis

EN ISO 140-1: 1997 :A1: 2004
EN 20140-3; 1995:A1: 2004

ENISO 717-1: 1998.A1: 2008

Re pre =& ntation

Instructions for use

This tost ropont may bo used 10

classlly the sound insulation of

a window elomont

For gormany DIN 4109;

1980-11 is vabd:

« R is equivalent 10 Ry »
R.n- r‘:.’dB

. an'Of.Bl‘l-lfom"i‘llO'

Validity

The data and msults given -
late sololy 10 the doscribod,
tested obpct

Testing for sound insulation
doos not aliow any statoment to
bo made on furthor charactoris-
tics of the present structure
which could define pedomance
and quality

Notes on publication

The ift notice “Conditions and
notes for the use of ift lest
documenis” applies.

The cover shoet can be used
as a summasy.

Conents

The report comprises a total of
8 pages

1 Object
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3 Detaied results

4 Instruction for use

Data sheet (1 page)
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